




1 

UPPER AND LOWER TONGUE (Prior to 2009)  ..................................................................................... 2-3  

PUMP/GEAR BOX & TORGUE ARM....................................................................................................... 3 

UPPER AND LOWER TONGUE (2009 to Present)  ................................................................................ 4-5 

SAFETY CHAIN........................................................................................................................................ 5 

MANUAL FLOOR CHAIN CONTROLS (2009 to Present)  ...................................................................... 6 

CONTROL VALVE HYDRAULICS ........................................................................................................... 7 

ELECTRICAL FLOOR CHAIN CONTROLS ............................................................................................. 8 

HYDRAULIC SCHEMATIC FOR FLOOR CHAIN CONTROL ................................................................. 9  

WIRING SCHEMATIC FOR FLOOR CHAIN HARNESS ......................................................................... 10 

FLOOR CHAIN CONTROL HARNESS .................................................................................................... 11 

PTO PUMP HYDRAULICS ....................................................................................................................... 12 

FRONT COMPONENTS OF CLEANER .................................................................................................. 13 

CONTROL VALVE.................................................................................................................................... 14 

PHC PUMP GEAR BOX (Breakdown)  .................................................................................................... 14 

GEAR PUMP (Breakdown)  ..................................................................................................................... 15 

FLOW CONTROL & FEEDER REEL MOTOR HYDRAULICS ................................................................ 16 

FEEDER REEL MOTOR (Breakdown)  ................................................................................................... 17 

RESERVOIR PLUMBING ......................................................................................................................... 18-19 

HYDRAULIC CYLINDER, 3 X 6 (Energy) (Prior to 2014)  ...................................................................... 20 

HYDRAULIC CYLINDER, 3 X 6 X 1.25 (Bailey) (2014 to Present)  ....................................................... 21  

FEEDER REELS (PRIOR TO 2009) ........................................................................................................ 21 

FEEDER REELS (2009 TO PRESENT) ................................................................................................... 22 

CONVERYOR TROUGH AND IDLER SHAFT ......................................................................................... 23 

FEEDER REEL BEARINGS AND DRIVES .............................................................................................. 24-25 

UNLOADER DRIVES & UNLOADER REEL MOTOR (Breakdown)  ....................................................... 26-27 

REAR TANK ............................................................................................................................................. 28-29 

REAR TANK DOOR & PLUMBING .......................................................................................................... 30-33 

REAR GUARD .......................................................................................................................................... 33 

HYDRAULIC CYLINDERS, 2 X 16 & 2 X 10 (Energy) (Prior to 2014)  ................................................... 34 

HYDRAULIC CYLINDERS, 2 X 16 & 2 X 10 (Bailey) (2014 to Present) ................................................ 35 

CONVEYOR SIFTER FRAME .................................................................................................................. 36-37 

SIFTER MOTOR HYDRAULICS .............................................................................................................. 38-39 

SIFTER FRAME POLY PANELS ............................................................................................................. 39 

HOLD DOWN BLOCKS KIT  .................................................................................................................... 40 

BUMP PADS ............................................................................................................................................. 40 

SIFTER MOTOR (Breakdown)  ................................................................................................................ 41 

LEVELER FRAME .................................................................................................................................... 42-43 

UNLOADER CHAINS AND SHAFTS ....................................................................................................... 44 

LEVELER FRAME BARS AND CHAIN .................................................................................................... 45-46 

LEVELER MOTOR HYDRAULICS ........................................................................................................... 47 

LEVELER MOTOR (Breakdown)  ............................................................................................................ 48 

FRONT LOWER SHIELDS ....................................................................................................................... 49 

FRONT UPPER SHIELDS ....................................................................................................................... 50 

REAR SHIELDS ....................................................................................................................................... 51 

TANDEM ARM, 8 PLY & 12 PLY ............................................................................................................. 52-53 

TANDEM AXLE ........................................................................................................................................ 53 

SINGLE WHEEL, 8 PLY & 12 PLY ........................................................................................................... 54-55 

SINGLE AXLE .......................................................................................................................................... 55 

SPREADER FRAME ASSEMBLY ............................................................................................................ 56-57 

SPREADER V-DIVERTER ....................................................................................................................... 57 

4200 PLUMBING SCHEMATIC ................................................................................................................ 58-59 

4250 PLUMBING SCHEMATIC ................................................................................................................ 60-61 

TONGUE CYLINDER AND HOSES ......................................................................................................... 62 

DEPTH CONTROL DEVICE .................................................................................................................... 62 

TABLE OF CONTENTS  



2 

UPPER AND LOWER TONGUE 
(PRIOR TO 2009) 

BALL HITCH 
TONGUE 

PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

ITEM  
STD HVY 

1 42-080-004  TONGUE, UPPER 1 1 

2  02-050-005  FITTING, 1/4-28 STRT 2 2 

3 42-080-060  PIN, POSITION 1 1 

4 02-050-062  PIN, 1/4 X 1 5/8 LYNCH 1 1 

5A 42-080-124   TONGUE, LOWER 1996 1 - 

5B 42-080-134  TONGUE,  BALL HITCH - 1 

6 33-080-345  PIVOT, UPPER TONGUE 2 2 

7 42-026-004  PIN, SWIVEL 1 1 

8 42-050-010  PIN, 3/8 X 2 ROLL 2 2 

9 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 G5 P 8 8 

10 66-010250  LOCKWASHER, 1/2 PLT 10 8 

11 68-010250  HEX NUT, 1/2 PLT 10 8 

12 54-010251  SETSCREW, 1/2 X 1 SQ HD CUPPT 3 3 

13 04-050-134  PIN, 1/2ò BENT HITCH 1 1 



3 

ITEM  PART NO  SERIAL NO OR YR  DESCRIPTION  
QTY  

STD HVY 

14 42-061-014  CONTROL VALVE, SINGLE 1 1 

 42-061-034  SEAL KIT 1 1 

 42-061-035  HANDLE, CLEVIS 1 1 

 42-061-036  HANDLE HARDWARE KIT 1 1 

15 48-090210  CAPSCREW, 3/8 X 2 1/4 G5 PLT 3 3 

16 68-010150  HEX NUT, 3/8 PLT 3 3 

17 66-010150  LOCKWASHER, 3/8 PLT 3 3 

18 42-080-100  EXTENSION, CONTROL ARM 1 1 

19 42-080-097  ARM, CONTROL  (2  X  2) 1 1 

20 42-050-019  JACK SWIVEL (5000 #) 1 1 

21 21-026-007  PIN, 1ò CLEVIS 1 1 

22 02-050-007  PIN, 1/4 X 1 1/2 ROLL 2 2 

23 33-050-140  CHAIN, 27 LINKS SAFETY 1 1 

24 33-080-181  CHAIN SHACKLE, 3/8 1 1 

25 33-050-139  DOUBLE CLEVIS LINK, 3/8  1 1 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-025-058  TORQUE ARM (EATON) 1 

2 62-010200  FLATWASHER, 1/2 PLT 2 

3 48-200028  CAPSCREW, 1/2 X 1 1/4 G8 PLT 2 

4 48-090185  CAPSCREW, 3/8 X 1 3/4 G5 PLT 1 

5 62-010100  LOCKWASHER, 3/8 PLT 2 

6 72-020030  LOCKNUT, 3/8 PLT 1 

7 03-050-092  CHAIN 1 

8 42-061-013  PUMP, (2.85) PTO GEAR BOX & 1 

9 42-061-047  GEAR BOX                             (Page 14) 1 

10 42-061-039  PUMP, (2.85)                          (Page 15) 1 

2.85 PUMP/GEAR BOX  
& TORQUE ARM 



4 

QTYPART NUMBER

142-080-171

242-080-172

202-050-005

142-080-229

142-080-060

102-050-062

121-026-007

202-050-007

142-026-004

242-050-010

852-050140

866-010250

868-010250

142-080-223

142-024-053

148-090850

172-010100

142-050-019

4

1814

1

2

2

9

10

56

7

8

11 12 13

111213

3

3

3

16 17
15

UPPER AND LOWER TONGUE 
(2009 TO PRESENT) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-080-171  TONGUE, UPPER 1 

2 42-080-172  PIVOT, UPPER TONGUE 2 

3 02-050-005  FITTING, 1/4-28 STRT 3 

4 42-080-229   TONGUE, LOWER  1 

5 42-080-060  PIN, POSITION 1 

6 02-050-062  PIN, 1/4 x 1 5/8 LYNCH 1 



5 

*THESE ITEMS MAKE UP 42-081-036 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

7 21-026-007  PIN, 1ò CLEVIS 1 

8 02-050-007  PIN, 1/4 X 1 1/2 ROLL 2 

9 42-026-004  PIN, SWIVEL 1 

10 42-050-010  PIN, 3/8 X 2 ROLL 2 

11 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 G5 PLT 8 

12 66-010250  LOCKWASHER, 1/2 PLT 8 

13 68-010250  HEX NUT, 1/2 PLT 8 

14 42-080-223  SWIVEL, YOKE 1 

15 42-024-053  STOP, PIN 1 

16 48-090850  CAPSCREW, 1/2 X 4 G5 PLT 1 

17 72-010100  LOCKNUT, 1/2 STOVER 1 

18 42-050-019  JACK SWIVEL (5000 #) 1 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 33-050-140  CHAIN, 27 LINKS SAFETY 1 

2 33-080-181  CHAIN SHACKLE, 3/8 1 

3 33-050-139  DOUBLE CLEVIS LINK, 3/8  1 

SAFETY CHAIN  

13 2



6 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-080-097  ARM, CONTROL  (2  X  2) 1 

2  42-080-100  EXTENSION, CONTROL ARM 1 

3 04-050-134  PIN, 1/2ò BENT HITCH 1 

4 54-010250  SETSCREW, 1/2 X 1 SQ HD CUPPT 3 

5 48-090210  CAPSCREW, 3/8 X 2 1/4 G5 PLT 3 

6 68-010150  HEX NUT, 3/8 PLT 3 

7 66-010150  LOCKWASHER, 3/8 PLT 3 

8 42-061-014  CONTROL VALVE, SINGLE 1 

 42-061-034  SEAL KIT 1 

 42-061-035  HANDLE, CLEVIS 1 

 42-061-036  HANDLE HARDWARE KIT 1 

MANUAL FLOOR CHAIN CONTROL  

1

4

4

3

2

8

4

567



7 

ITEM PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

STD LP 

1 42-061-014  CONTROL VALVE, SINGLE 1 1 

2 42-050-008  STREET ELL, 3/4 NPT 2 2 

3 42-059-025  HOSE, 12M3K-8MPX-8MPX-90ò 1 1 

4 42-059-021  HOSE, 12M3K-8MP-8MPX-280ò 1 1 

5 42-059-003  HOSE, 12M3K-12MP-12MPX-60ò 1 1 

6 42-059-010  HOSE, 12M3K-12MP-12MPX-105ò 1 1 

7 48-090210  CAPSCREW, 3/8 X 2 1/4 G5 PLT 3 3 

8 68-010150  HEX NUT, 3/8 PLT 3 3 

9 66-010150  LOCKWASHER, 3/8 PLT 3 3 

HYDRAULICS FOR MANUAL FLOOR CHAIN CONTROL  

1 

2 

2 

5 4 3 

6 

8 9 7 



8 

ELECTRICAL FLOOR CHAIN CONTROL  

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-080-322  ARM, CONTROL  ELECTRICAL 1 

2  42-081-108  FLOOR CHAIN HARNESS           (SEE PAGE 11) 

3 42-081-043  KIT, ELEC RETRO FLOOR            (SEE PAGE 9) 

4 42-061-202  VALVE, SINGLE SPOOL 1 

5 54-010250  SETSCREW, 1/2 X 1 SQ HD CUPPT 1 

TIFTON, GA.
DRAWN BY

MATERIAL

UNLESS NOTED

1}

1/32

_

DATE

OTHERWISE

ANGULAR

FRACTIONAL _

GROSS LENGTHMATERIAL PART NO.

sharon9/19/2013

1

5

2 

4 

3 



9 

4

2

5

3

6

1

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-061-202  VALVE, SINGLE SPOOL 4-WAY SOLENOID 1 

2 42-059-010  HOSE, 12M3K-12MP-12MPX-105ò 1 

3 42-059-104  HOSE, 12M3K-8MPX-8MPX-40ò 1 

4 42-059-105  HOSE, 12M3K-8MP-8MPX-220ò 1 

5 42-059-106  HOSE, 12M3K-12MPX-12MPX-18ò 1 

6 42-081-043  KIT, ELEC RETRO FLOOR              1 

HYDRAULIC FOR FLOOR CHAIN CONTROL HARNESS  

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

7 42-059-107  ADAPTER, 4PTC-2MPX-90 2 

8 42-059-108  ADAPTER, 4PTC-4PTC-4MPX 1 

9 42-059-110  ADAPTER, 12MP-12FP-12FP 1 

10 42-059-111  ADAPTER, 12MP-4FP 1 

11 42-059-115  ADAPTER, 12MP-12FP-90 1 

12 42-024-078  NYLON TUBING, 11ò  1 

ELECTRICAL RETRO FLOOR CHAIN KIT  
(42-081-043) (ITEM 6) 

7

7

8

9

10

11

12



10 

W
IR

IN
G

 S
C

H
E

M
A

T
IC

 F
O

R
 F

L
O

O
R

 C
H

A
IN

 C
O

N
T

R
O

L
 H

A
R

N
E

S
S

 



11 

QTYPART NUMBERDESCRIPTIONITEM

142-050-082BOX, FLOOR CHAIN CONTROL1

142-050-080COVER, ELECTRONICS BOX2

454-030100PHILLIPS MACHINE SCREW, #4 X 1/4 FLAT HD3

133-062-003WIRE, 16/4 PARALLEL4

133-062-065CABLE, 16/2 PRIMARY5

120-062-007FUSE, 5A6

120-062-013HOLDER, WATERPROOF FUSE7

120-062-015LOCKNUT, 3/4" NPT8

120-062-014RELIEF, STRAIN9

633-062-020TERMINAL, #10 RING10

133-062-007PLUG, 7-WAY11

133-062-035PLASTIC LOOM, 1/2 I.D. SPLIT12

133-062-059BUTT CONNECTOR, MOIST RES13

142-062-002TOGGLE, ON-OFF-ON14

142-062-003L.E.D., 1/2 GREEN15

142-050-083DECAL, FLOOR CHAIN CONTROL16

133-062-002CONNECTOR, MOLDED CIRCUIT17

5

17

3
21

16

11

89

14

15

13

7

6

10

12

4

18

19

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 42-050-082  BOX, FLOOR CHAIN CONTROL 1 

2 42-050-080 (        -2014) COVER, ELECTRONICS BOX (1) 

 33-050-145 (2015-        ) COVER, INSTRUMENT 1 

3 54-030100 (        -2014) PHILLIPS MACHINE SC, #4 X 1/4 FLAT HD (4) 

 54-030050 (2015-        ) METAL SCREW, #4 X 1/2  4 

4 33-062-003  WIRE, 16/4 PARALLEL 1                                 192ò 

5 33-062-065  CABLE, 16/2 PRIMARY 1                                105ò 

6 20-062-007  FUSE, 5A 1 

7 20-062-013  HOLDER, WATERPROOF FUSE 1 

8 20-062-015  LOCKNUT, 3/4 NPT 1 

9 20-062-014  RELIEF, STRAIN 1 

10 33-062-020  TERMINAL, #10 RING 6 

11 33-062-007  PLUG, 7-WAY 1 

12 

33-062-035  

  20ò 

PLASTIC LOOM, 1/2 ID SPLIT 1                            105ò 

  192ò 

13 33-062-059  BUTT CONNECTOR, MOIST RES 1 

14 42-062-002  TOGGLE, ON-OFF-ON 1 

15 42-062-003  L.E.D., 1/2ò GREEN 1 

16 42-050-083  DECAL, FLOOR CHAIN CONTROL 1 

17 33-062-002  CONNECTOR, MOLDED CIRCUIT 1 

18 33-062-006  CONNECTOR, BUTT 5 

19 42-061-202  VALVE, SINGLE SPOOL 4-WAY SOLENOID 1 

 FLOOR CHAIN CONTROL HARNESS  
(42-081-108) 



12 

PTO PUMP HYDRAULICS  

ITEM PART NO SERIAL NO OR YR DESCRIPTION 
QTY 

STD LP 

1 42-061-013  PUMP, (2.85 RATIO) PTO 1 1 

2 42-059-003  HOSE, 12M3K-12MP-12MPX-60ò 1 1 

3 42-059-014  ADAPTER (PUMP PRESSURE) 1 1 

4 42-059-004  HOSE, 20G4H-20MP-20MP-88ò 1 1 

5 42-059-013  ADAPTER (SUCTION PUMP) 1 1 

6 42-059-012  HOSE, 6M3K-6MP-6MPX-115ò 1 1 

7 42-059-015  ADAPTER (PUMP DRAIN) 1 1 

1 

2 

3 4 

5 

6 

7 










































































































